

**CRUSHING RESISTANCE OF COARSE AGGREGATE  
TEST REPORT**



Hartley Seay Contractors  
PO Box 1067  
Taupo

60/20

Project : **Production Testing, Taupo Scoria**  
Location : **Taupo**  
Client : **Hartley Seay & Sons Ltd**  
Sampled by : **Greame**  
Date sampled : **24/01/05**  
Sampling method : **Not Stated**  
Sample description : **AP 60 Scoria**  
Source : **Taupo Scoria, Pohapi Rd**

Project No : 289536  
Client Ref No : 05/027

**Test Results**

Nominal size of aggregate (mm):	13.2-9.5
Specified load (kN):	100
Percentage of fines (passing 2.36 mm) achieved at specified load :	9.8
Crushing resistance to produce 10% fines greater or less than specified load :	100

**Test Methods**

NZS 4407 : 1991, Test 3.10

Date tested : 25/01/05  
Date reported : 25/01/05

Testing is covered by IANZ Accreditation  
This report may only be reproduced in full

IANZ Approved Signatory

Designation : *Laboratory Manager*  
Date : 25/01/05



All tests reported herein have been performed in accordance with the laboratory's scope of accreditation